
BFMG20B
O W N E R ’ S  M A N U A L



� 
 � � � � � � � � � � � � � 
 � � � � � � 
 � � � � � � � � � � � � � � �  ! " # � 
 � � � � $ � � � � � � � � � 
 � � � � � � � � � � � � % � � & � � � � � � � � � � 
 � � � � � � � �$ � � 
 � � � � ' ( 
 � � 
 & � � � � � � � � � � � � � � � � � � � � $ � � � & � � � � � � � � � � � 
 � � ) � * � � � � � $ � � � & � � � � � � � + � ) � � � & & * � + � � � � + � � � � � ,� � � #� � $ � - � $ � . � � � � � � � � � � � 
 � � % � � � $ � � � � & � � � � � � � + � � 
 � � / ( � � � 0 � � � � � � & � 
 � � � � � 
 & � #
Unpacking the Equipment� 
 � � � �  ! " � � � � � � � � & & � � � � � � + � � + � � � � � � � � + * � � � � �� 
 � � $ � � � # 1 � 
 � ) � � 
 � � � � + � 
 � � � � � � � � � ) � � � & � � � � � �� 
 � � � � % � � � � � � � � $ * & � # 2 � � � � � � � � � � � � � � � + � � � � � � 
 �� � � � $ * & � � � � � � � � #3 � � � � � & & � � � � � � � � 
 � * � - � � � � + & � � � 
 � � � � � � � � �� 
 � � & � � � � � � � � 
 � � � � � ( 
 � � � � � � � & � � � � � � � � 
 �� % � � � $ � � � #

4 5 6 7 8 5 9 : ; < = 7 > > 5 ? @ ; 5 7 ; ; 6 = ? A = B 5 B < > C B < D 5> 5 E : 5 B 6 5 A 8 5 > 5 B < 5 F C B < D C > G : C F 5 HI � � � � � � � $ � � � � $ � � � � � � ' � � � � � � � � 
 � + � � & � � � � � $ ( 
 � $� � � � � � � 
 � � � + � 
 � � � � � � � � � & & J , K " " , L L M , N J J N � � �� 
 � + � � & � � � � � � � � � � � � #

  1

BEFORE YOU BEGIN

THERE IS A RISK ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF EQUIPMENT.
TO MINIMIZE RISK, YOU MUST FOLLOW THESE RULES:O P Q R S T U S V W X R Y S P U Z S [ \ ] S S ^ T _ ` \ ] a \ W U b c _ S T a U _ ^ U ^ d d P W U Q e Z \ d U Q e Q T ] S ` Q ^ P f R \ R R X P Q^ ] S X P R d ^ T S ^ P f [ W d d g U X h _ U S P S f b i d Q \ e Z S [ \ ] S W Q S e T _ S T a T ^ Z d S Q [ \ ] Q X h P \ [ ` S ^ ] b j S R d ^ T S ^ d d` \ ] P R ^ ] U Q X Y Y S f X ^ U S d g b k S l S ] W Q S Y ^ T _ X P S X [ ^ P g R ^ ] U Q ^ ] S f ^ Y ^ h S f \ ] Y X Q Q X P h bm n o p q r s t u m u p p u v t w s x s r q p s x y n z r s x q p t o { x s r o u q x o { | q r z }~ S S R T d S ^ ] \ [ U _ S T ^ Z d S Q ^ P f ^ d d Y \ l X P h R ^ ] U Q ` _ S P Y ^ T _ X P S X Q X P W Q S bi d ` ^ g Q Y ^ a S Q W ] S ^ d d � P ^ R � X P a Q ^ ] S T d \ Q S f ` _ S P f \ X P h T ^ Z d S � R W d d S g � Q U ] ^ R S � S ] T X Q S Q b� � S ] T X Q S ` X U _ T ^ ] S b � S ] [ \ ] Y g \ W ] S � S ] T X Q S Q ^ U ^ Q Y \ \ U _ Y \ f S ] ^ U S R ^ T S � P S l S ] R S ] [ \ ] Y � S ] a g\ ] W P T \ \ ] f X P ^ U S f Y \ l S Y S P U Q U _ ^ U Y ^ g T ^ W Q S X P � W ] g bO U X Q ] S T \ Y Y S P f S f U _ ^ U g \ W ` \ ] a \ W U ` X U _ ^ U ] ^ X P X P h R ^ ] U P S ] b� \ P \ U ^ d d \ ` T _ X d f ] S P \ ] Y X P \ ] Q U \ R d ^ g \ P \ ] ^ ] \ W P f U _ X Q S V W X R Y S P U bO [ W P Q W ] S \ [ R ] \ R S ] W Q S \ [ S V W X R Y S P U e T ^ d d g \ W ] d \ T ^ d � S Q U � X U P S Q Q f X Q U ] X Z W U \ ] \ ] U _ S � S Q U� X U P S Q Q T W Q U \ Y S ] Q S ] l X T S T S P U S ] ^ U � � � � � � � � � � � � � � b
WARNING:

c \ P Q W d U g \ W ] R _ g Q X T X ^ P Z S [ \ ] S Q U ^ ] U X P h g \ W ] S � S ] T X Q S R ] \ h ] ^ Y b � \ ] g \ W ] \ ` PQ ^ [ S U g e f \ P \ U Z S h X P ^ P g S � S ] T X Q S R ] \ h ] ^ Y ` X U _ \ W U R ] \ R S ] X P Q U ] W T U X \ P b
WARNING!

Safety and Maintenance

of Cables

IMPORTANT: � � � � � � � � �� � � � � � � � � � � � � � � �   �� � � ¡ � ¢ � � � � � � � � � � ¡ � � £ � ¢ �  ¢ � ¤ ¡ � ¥ � � ¦ � � � � § � ¨ � �
Cable inspection 

should be performed 

daily.� ¢ � ¡ � ¥ � � � � ¥ � � � � � © � ª �¢ � � � ¢ ¥ � � � � ¢ ¨ � ¢ � � �¥ � � � � � © � ¢ ¦ � ª � � � � � ¢ � � �« � � � � ¢ ¨ � � � � ¥ ª � ¢ ¦ � «� � ¥ ª ¥ � � � � �
Replace and damaged 

or worn cable 

immediately.¬ � ¢ � � � � � � � � ª �� � ¥ ª � ¢ � � � � �   � � ¦   ¢ � � �¦ � � � ¨ � ¦ � � � � � ¢ ¥ � � � � �� � � � � ¡ � � ¥ � ¦ � ­ � � ¢ ¨ � �� � � � � � ¢ ¨ � � � ¥ ª � ¢ � � � � �  � � ¦ � � � ª � �   � ¡ � ¥ �¥ � � � � ¥ � ¢ � � �   � � � ¢� � � � �   � � ¢ ®   � � � ¯ � �° � ¢ � � ± � ² � ¢   � � « � � � � � �� ¢ « � � � � � � � ¢ �³ ´ µ ¶ · ¸ ¹ ³ º ¹ » · ¸ ¸ ¼ ½ ¸ ¹ ´ ¾ · µ ¿ · µ À º Á ·
Call  1-800-556-3113



Â Ã Ä Å Æ Ã Ç Ã È É Ê Ê É Ê È Ë Ê Ì Ä É Í Ê Ã Î Î Ï Æ Å È Æ Ë Ð Ñ Ì Å Ò Î Ó Å Ò Ô Õ Å Ç Í Ë É Ê Ë Ö Å Ð Ï Ô Ã Í Ã Ï Ó Ì Î É Ö Ë Ô Ã × Ë Ð É Ê Ë Í É Å Ê Ä Æ Å Ð Ì Å Ò Æ Ï Ó Ì Î É Ö É Ë Ê ØÙ Ú Û Ü Ý Þ ß à Ü Û á Ú Ú Û â Û Ü ã ä á å ã à Û æ ç è Û à è Û â á Þ ç Ú Þ ß è é Ú Û Ý ç ê ç à Ý â ë Û à Ý å Û é å Û à â å Û Ý ß ã Ý é å ß ì å ç è è Û â ë Û æ Û å Þ á Ü Û í î á ê ß ã Üç ê Û ï â Û Ü Û Ý ß ã å â á Ü Ü Û è Û à Ý Ü ß ã â Û Ü ð ç á ä Ú Û Ü Ü Û Ü ñ ç å å Û Ý Û ï Ú Û Ü Û æ Û å Þ á Þ Û Ü á è è Û â á ç Ý Û è Û à Ý íò à Ý Û Ü â Û Þ ß è Û à ï ç å Þ ã ç Ú ó ã á Û å é å ß ì å ç è è ç â Û Û ô Û å Þ á Þ á ß Ü ñ â Û ä Û å á ç Ü Ý Û à Û å ã à Û æ ç è Û à ð á Ü á Þ ß Þ ß à Ü ã â ß Þ Ý ß å í
When using exercise equipment, you 

should always take basic precautions, 

including the following:õ ö Ã Ë Õ Ë Ô Ô É Ê Î Í Æ Ò Ö Í É Å Ê Î Ç Ã Ä Å Æ Ã Ò Î É Ê È Í Ó Ã Â ÷ ø ù ú û Ø ü Ó Ã Î ÃÉ Ê Î Í Æ Ò Ö Í É Å Ê Î Ë Æ Ã ý Æ É Í Í Ã Ê Í Å Ã Ê Î Ò Æ Ã Ì Å Ò Æ Î Ë Ä Ã Í Ì Ë Ê Õ Í ÅÏ Æ Å Í Ã Ö Í Í Ó Ã Ò Ê É Í Øõ þ Å Ê Å Í Ë Ô Ô Å ý Ö Ó É Ô Õ Æ Ã Ê Å Ê Å Æ Ê Ã Ë Æ Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Øõ � Î Ã Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Å Ê Ô Ì Ä Å Æ É Í Î É Ê Í Ã Ê Õ Ã Õ Ï Ò Æ Ï Å Î Ã Ë ÎÕ Ã Î Ö Æ É Ç Ã Õ É Ê Í Ó É Î È Ò É Õ Ã Ø þ Å Ê Å Í Ò Î Ã Ë Ö Ö Ã Î Î Å Æ ÌË Í Í Ë Ö Ó Ð Ã Ê Í Î Í Ó Ë Í Ë Æ Ã Ê Å Í Æ Ã Ö Å Ð Ð Ã Ê Õ Ã Õ Ç Ì Í Ó ÃÐ Ë Ê Ò Ä Ë Ö Í Ò Æ Ã Æ Ø � Ò Ö Ó Ë Í Í Ë Ö Ó Ð Ã Ê Í Î Ð É È Ó Í Ö Ë Ò Î Ã É Ê � Ò Æ É Ã Î Øõ � Ã Ë Æ Ï Æ Å Ï Ã Æ Ã × Ã Æ Ö É Î Ã Ö Ô Å Í Ó É Ê È Ë Ê Õ Î Ó Å Ã Î Ä Å Æ Ì Å Ò Æý Å Æ � Å Ò Í Ñ Ê Å Ô Å Å Î Ã Ö Ô Å Í Ó É Ê È Øõ � Î Ã Ö Ë Æ Ã ý Ó Ã Ê È Ã Í Í É Ê È Å Ê Å Æ Å Ä Ä Í Ó Ã Ò Ê É Í Øõ þ Å Ê Å Í Å � Ã Æ Ã × Ã Æ Í Ì Å Ò Æ Î Ã Ô Ä Å Æ ý Å Æ � Í Å Ã × Ó Ë Ò Î Í É Å Ê Øõ � Ä Ì Å Ò Ä Ã Ã Ô Ë Ê Ì Ï Ë É Ê Å Æ Ë Ç Ê Å Æ Ð Ë Ô Î Ì Ð Ï Í Å Ð Î Ñ Î Í Å Ï Ì Å Ò Æý Å Æ � Å Ò Í É Ð Ð Ã Õ É Ë Í Ã Ô Ì Ë Ê Õ Ö Å Ê Î Ò Ô Í Ì Å Ò Æ Ï Ó Ì Î É Ö É Ë Ê Øõ � Ã � Ã Æ Å Ï Ã Æ Ë Í Ã Ò Ê É Í ý Ó Ã Ê É Í Ó Ë Î Ç Ã Ã Ê Õ Æ Å Ï Ï Ã Õ Å ÆÕ Ë Ð Ë È Ã Õ Ø ö Ã Í Ò Æ Ê Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Í Å Ë Î Ã Æ � É Ö Ã Ö Ã Ê Í Ã ÆÄ Å Æ Ã × Ë Ð É Ê Ë Í É Å Ê Ë Ê Õ Æ Ã Ï Ë É Æ Øõ � Ã � Ã Æ Õ Æ Å Ï Å Æ É Ê Î Ã Æ Í Å Ç � Ã Ö Í Î É Ê Í Å Ë Ê Ì Å Ï Ã Ê É Ê È É Ê Í Ó ÃÃ ÿ Ò É Ï Ð Ã Ê Í Øõ � Ô ý Ë Ì Î Ö Ó Ã Ö � Í Ó Ã Ò Ê É Í Ë Ê Õ É Í Î Ö Ë Ç Ô Ã Î Ç Ã Ä Å Æ Ã Ã Ë Ö ÓÒ Î Ã Ø ø Ë � Ã Î Ò Æ Ã Í Ó Ë Í Ë Ô Ô Ä Ë Î Í Ã Ê Ã Æ Î Ë Ê Õ Ö Ë Ç Ô Ã Î Ë Æ ÃÎ Ã Ö Ò Æ Ã Ë Ê Õ É Ê È Å Å Õ ý Å Æ � É Ê È Ö Å Ê Õ É Í É Å Ê Øõ þ Å Ê Å Í Ò Î Ã Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Å Ò Í Õ Å Å Æ Î Å Æ Ê Ã Ë Æ ý Ë Í Ã Æ Ø
Personal Safety During Assemblyõ � Í É Î Î Í Æ Å Ê È Ô Ì Æ Ã Ö Å Ð Ð Ã Ê Õ Ã Õ Í Ó Ë Í Ë ÿ Ò Ë Ô É Ä É Ã Õ Õ Ã Ë Ô Ã ÆË Î Î Ã Ð Ç Ô Ã Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Ø � Î Î É Î Í Ë Ê Ö Ã É Î Æ Ã ÿ Ò É Æ Ã Õ Øõ Â Ã Ä Å Æ Ã Ç Ã È É Ê Ê É Ê È Ë Î Î Ã Ð Ç Ô Ì Ñ Ï Ô Ã Ë Î Ã Í Ë � Ã Í Ó Ã Í É Ð Ã Í ÅÆ Ã Ë Õ Í Ó Ã É Ê Î Í Æ Ò Ö Í É Å Ê Î Í Ó Å Æ Å Ò È Ó Ô Ì Øõ ö Ã Ë Õ Ã Ë Ö Ó Î Í Ã Ï É Ê Í Ó Ã Ë Î Î Ã Ð Ç Ô Ì É Ê Î Í Æ Ò Ö Í É Å Ê Î Ë Ê ÕÄ Å Ô Ô Å ý Í Ó Ã Î Í Ã Ï Î É Ê Î Ã ÿ Ò Ã Ê Ö Ã Ø þ Å Ê Å Í Î � É Ï Ë Ó Ã Ë Õ Ø � ÄÌ Å Ò Î � É Ï Ë Ó Ã Ë Õ Ñ Ì Å Ò Ð Ë Ì Ô Ã Ë Æ Ê Ô Ë Í Ã Æ Í Ó Ë Í Ì Å Ò Ó Ë � Ã Í ÅÕ É Î Ë Î Î Ã Ð Ç Ô Ã Ö Å Ð Ï Å Ê Ã Ê Í Î Ë Ê Õ Í Ó Ë Í Ì Å Ò Ð Ë Ì Ó Ë � ÃÕ Ë Ð Ë È Ã Õ Í Ó Ã Ã ÿ Ò É Ï Ð Ã Ê Í Øõ � Î Î Ã Ð Ç Ô Ã Ë Ê Õ Å Ï Ã Æ Ë Í Ã Í Ó Ã Â ÷ ø ù ú û Å Ê Ë Î Å Ô É Õ Ñ Ô Ã � Ã ÔÎ Ò Æ Ä Ë Ö Ã Ø 	 Å Ö Ë Í Ã Í Ó Ã Ò Ê É Í Ë Ä Ã ý Ä Ã Ã Í Ä Æ Å Ð Í Ó Ã ý Ë Ô Ô Î Å ÆÄ Ò Æ Ê É Í Ò Æ Ã Í Å Ï Æ Å � É Õ Ã Ã Ë Î Ì Ë Ö Ö Ã Î Î Ø

ü Ó Ã Â ÷ ø ù ú û É Î Õ Ã Î É È Ê Ã Õ Ä Å Æ Ì Å Ò Æ Ã Ê � Å Ì Ð Ã Ê Í Ø Â ÌÄ Å Ô Ô Å ý É Ê È Í Ó Ã Î Ã Ï Æ Ã Ö Ë Ò Í É Å Ê Î Ë Ê Õ Ò Î É Ê È Ö Å Ð Ð Å ÊÎ Ã Ê Î Ã Ñ Ì Å Ò ý É Ô Ô Ó Ë � Ã Ð Ë Ê Ì Î Ë Ä Ã Ë Ê Õ Ï Ô Ã Ë Î Ò Æ Ë Ç Ô Ã Ó Å Ò Æ ÎÅ Ä Ó Ã Ë Ô Í Ó Ä Ò Ô Ã × Ã Æ Ö É Î Ã ý É Í Ó Ì Å Ò Æ Â Ã Î Í ÷ É Í Ê Ã Î Î Â ÷ ø ù ú û Ø� Ä Í Ã Æ Ë Î Î Ã Ð Ç Ô Ì Ñ Ì Å Ò Î Ó Å Ò Ô Õ Ö Ó Ã Ö � Ë Ô Ô Ä Ò Ê Ö Í É Å Ê Î Í ÅÃ Ê Î Ò Æ Ã Ö Å Æ Æ Ã Ö Í Å Ï Ã Æ Ë Í É Å Ê Ø � Ä Ì Å Ò Ã × Ï Ã Æ É Ã Ê Ö Ã Ï Æ Å Ç Ô Ã Ð Î ÑÄ É Æ Î Í Æ Ã Ö Ó Ã Ö � Í Ó Ã Ë Î Î Ã Ð Ç Ô Ì É Ê Î Í Æ Ò Ö Í É Å Ê Î Í Å Ô Å Ö Ë Í Ã Ë Ê ÌÏ Å Î Î É Ç Ô Ã Ã Æ Æ Å Æ Î Ð Ë Õ Ã Õ Ò Æ É Ê È Ë Î Î Ã Ð Ç Ô Ì Ø � Ä Ì Å Ò Ë Æ Ã Ò Ê Ë Ç Ô ÃÍ Å Ö Å Æ Æ Ã Ö Í Í Ó Ã Ï Æ Å Ç Ô Ã Ð Ñ Ö Ë Ô Ô Í Ó Ã Õ Ã Ë Ô Ã Æ Ä Æ Å Ð ý Ó Å ÐÌ Å Ò Ï Ò Æ Ö Ó Ë Î Ã Õ Í Ó Ã Ð Ë Ö Ó É Ê Ã Å Æ Ö Ë Ô Ô 
 � � û û � 
 
 � � � 
 
 �Ä Å Æ Í Ó Ã Õ Ã Ë Ô Ã Æ Ê Ã Ë Æ Ã Î Í Ì Å Ò Ø
Obtaining Service� Ô Ã Ë Î Ã Ò Î Ã Í Ó É Î � ý Ê Ã Æ � Î ø Ë Ê Ò Ë Ô Í Å Ð Ë � Ã Î Ò Æ Ã Í Ó Ë Í Ë Ô ÔÏ Ë Æ Í Î Ó Ë � Ã Ç Ã Ã Ê É Ê Ö Ô Ò Õ Ã Õ É Ê Ì Å Ò Æ Î Ó É Ï Ð Ã Ê Í Ø � Ó Ã ÊÅ Æ Õ Ã Æ É Ê È Ï Ë Æ Í Î Ñ Ì Å Ò Ð Ò Î Í Ò Î Ã Í Ó Ã Ï Ë Æ Í Ê Ò Ð Ç Ã Æ Ë Ê ÕÕ Ã Î Ö Æ É Ï Í É Å Ê Ä Æ Å Ð Í Ó É Î � ý Ê Ã Æ � Î ø Ë Ê Ò Ë Ô Ø � Î Ã Å Ê Ô ÌÂ Ã Î Í ÷ É Í Ê Ã Î Î Æ Ã Ï Ô Ë Ö Ã Ð Ã Ê Í Ï Ë Æ Í Î ý Ó Ã Ê Î Ã Æ � É Ö É Ê È Í Ó É ÎÐ Ë Ö Ó É Ê Ã Ø ÷ Ë É Ô Ò Æ Ã Í Å Õ Å Î Å ý É Ô Ô � Å É Õ Ì Å Ò Æ ý Ë Æ Æ Ë Ê Í Ì Ë Ê ÕÖ Å Ò Ô Õ Æ Ã Î Ò Ô Í É Ê Ï Ã Æ Î Å Ê Ë Ô É Ê � Ò Æ Ì Ø÷ Å Æ É Ê Ä Å Æ Ð Ë Í É Å Ê Ë Ç Å Ò Í Ï Æ Å Õ Ò Ö Í Å Ï Ã Æ Ë Í É Å Ê Å Æ Î Ã Æ � É Ö Ã ÑÈ Å Í Å ý ý ý Ø Ç Ã Î Í Ä É Í Ê Ã Î Î Ø Ö Å Ð Å Æ Ö Å Ê Í Ë Ö Í Ë Ê Ë Ò Í Ó Å Æ É � Ã ÕÂ Ã Î Í ÷ É Í Ê Ã Î Î Õ Ã Ë Ô Ã Æ Å Æ Ë Â Ã Î Í ÷ É Í Ê Ã Î Î Ä Ë Ö Í Å Æ Ì � Ë Ò Í Ó Å Æ É � Ã ÕÎ Ã Æ � É Ö Ã Ö Å Ð Ï Ë Ê Ì Å Æ Ö Å Ê Í Ë Ö Í Â Ã Î Í ÷ É Í Ê Ã Î Î Ö Ò Î Í Å Ð Ã ÆÎ Ã Æ � É Ö Ã Ë Í Å Ê Ã Å Ä Í Ó Ã Ä Å Ô Ô Å ý É Ê È �ü Å Ô Ô ÷ Æ Ã Ã � 
 � � û û � 
 
 � � � 
 
 �� Ó Å Ê Ã � 
 � � û � � � ú � � � 
 
 
÷ Ë × � 
 � � û � � � ú � � � 
 
 �� Å Ò Æ Î � ø � ÷ � � � û � 
 � û û � ü� Æ ý Æ É Í Ã Í Å � Â Ã Î Í ÷ É Í Ê Ã Î Î� Ã Æ � É Ö Ã þ Ã Ï Ë Æ Í Ð Ã Ê Í
 � û û � Ø þ Ã Î � Ô Ë É Ê Ã Î � � Ã Ø÷ Å Æ Ã Î Í � Ë Æ � Ñ � 	 � û 
 � û � � �
Retain this Owner’s Manual for future

reference. Part numbers are required when

ordering parts.

  2

IMPORTANT SAFETY INSTRUCTIONS 



  3

SAFETY GUIDELINES� � � � � � �  ! � � " # $ � % " ! � & � ' " � � ( � � � ) � � $ * � $ ! � � � + � " , � - � $ . $  �  ! � � � $ � ! $ - . / � - � 0 � � ' �  / ( � $ �  # $ & � & � 1 & � � $ � $ " ! / " � / � 2 3 ( �' �  / ( � $ � & " 0 � , � � ! � " � � # ( - - . / � � � 1 ! � / $  � ! � ( � � � " # � 4 � # 5# � � � � ! $ -  ! 1 $ � � %  ' � � " $ �  ! 26  7 � 0 � � 4 � $ % ( � $ , � � � " - � 8 � / $ & " $ � " # � ( � �  # $ & � � � 9 ( � ' 5% � ! $ � � 9 ( � � � � $ & " $  7 ! � � � � " � � # ( - - . � � " / " ! / #  - -  7 $ & �) � � $ * � $ ! � � � ( � � � � �  % % � ! / " $ �  ! � 4 7 " � ! � ! 1 � 4 " ! / % " � ! $ � 5! " ! � � 1 ( � / � - � ! � � � ! $ & � � 3 7 ! � � � : " ! ( " - 2;  ( $ � ! � � ! � ' � � $ �  ! " ! / % " � ! $ � ! " ! � � � �  # � � � $ � � " - � % '  � 5$ " ! � � $  � ! � ( � � $ & � % " < � % ( % � " # � $ . " ! / ' � � #  � % " ! � � # $ & � ) * : = > ? 2 ) � � $ * � $ ! � � � ( � � � $ & � & � 1 & � � $ 9 ( " - � $ .% " $ � � � " - � " 0 " � - " , - � 4 , ( $ 7 � " � � � � ! � 0 � $ " , - � 2 @ & � � � #  � � 4 .  (% ( � $ � " � � # ( - - . � ! � ' � � $ .  ( � � 9 ( � ' % � ! $ " �  ( $ - � ! � / � ! $ & �: " � ! $ � ! " ! � � A � & � / ( - �  ! $ & � ! � < $ ' " 1 � 2) � " / 0 � � � / $ & " $ / " ! 1 � �  ( � �  ! / � $ �  ! � � " ! " � � � � � 0 � !/ ( � � ! 1 " 7 " � � " ! $ . ' � � �  / 2 B 7 " � � " ! $ . /  � � !  $ ! � 1 " $ � $ & � 7 ! � � + � � � � '  ! � � , � - � $ . $  $ &  �  ( 1 & - . 4 � " � � # ( - - . " ! / / " � - .� ! � ' � � $ $ & � % " � & � ! � 2C ! � - ( / � ! 1 % " � ! $ " � ! � ! 1 $ & � � 9 ( � ' % � ! $ $ & �  7 ! � � + � � � � '  ! � � 5, � - � $ . � � " - �  $  D
   l

) � � ( � � $  " - 7 " . � ' �  0 � / � " / � 9 ( " $ �� ( ' � � 0 � � �  ! $  " - - � ! / 5 ( � � � � 2
   l

) � � ( � � $  � ! � $ � ( � $ " - - � ! / 5 ( � � � �  #' �  ' � � ( � " 1 � 2
   l

) � � ( � � " - - � ( ' � � 0 � �  � � " ! / ' � � �  ! " -$ � " � ! � � � 7 &  � ! � $ � ( � $ � ! / 5 ( � � � �  !� 9 ( � ' % � ! $ " � � ' �  ' � � - . $ � " � ! � / " ! /E !  7 $ & � # ( ! � $ �  ! " ! / � % '  � $ " ! � �  #� 0 � � . " / F ( � $ % � ! $ " ! / � � $ $ � ! 1 2B - �  4 , � � ( � � $ & � � � $ � " � ! � � � ' �  0 � / �' �  ' � � � ! � $ � ( � $ �  ! $  � ! / 5 ( � � � �  ! $ & �# ( ! / " % � ! $ " - �  # � $ � � ! 1 $ & $ � " � ! � ! 1 2
CABLES:
  l G & � - � $ & � % " � & � ! � � � !  $ � ! ( � � 2 H " � � # ( - - . � ( !.  ( � # � ! 1 � � � " -  ! 1 $ & � � " , - � $  # � � - #  �$ & � ! ! � ! 1  � , ( - 1 � ! 1 " � � " � 2 ; � ' - " � � � " , - � �� % % � / � " $ � - . " $ $ & � # � � � $ � � 1 !  # / " % " 1 �  �7 � " � 2 I  !  $ ( � � � 9 ( � ' % � ! $ ( ! $ � - / " % " 1 � /� " , - � & " � , � � ! � � ' - " � � / 2

l J � � ( " - - . � ! � ' � � $ $ & � � " , - � � #  � # � " . � ! 1 4� � " � E � ! 1 4 ' � � - � ! 1  � / � � �  -  � " $ �  ! 2
l

H & � � E � - " � E � ! � " , - � � " ! / � � 5 " / F ( � $ � " , - �$ � ! � �  ! � # ! � � / � / 2
  

  l
H & � � E $ & " $ F " % ! ( $ " $ G � � 1 & $ A $ " � E � � $ � 1 & $ 2

UPHOLSTERY:
  l G � ' � /  7 ! " # $ � � � 0 � � . 7  � E  ( $ 2
  l

� � � �  / � � " - - . $ " E � $ & � $ � % � $  ( � � " % � - / �  " ' � " % � - / 0 � ! . - ( ' &  - � $ � � . � - � " ! � � 2 B 0  � / ( � � ! 1" ! . " , � " � � 0 � � - � " ! � � !  $ � ! $ � ! / � / #  � ( � �  !0 � ! . - 2
  l K � � ' � & " � '  � '  � ! $ � /  , F � � $ �  ( $  # .  ( �'  � E � $ � " ! / � - � " �  # " - - ( ' &  - � $ � � . 2
NUTS/BOLTS/FASTENERS:
  l

� � � �  / � � " - - . � ! � ' � � $ " - - ! ( $ � " ! / ,  - $ � 2@ � 1 & $ � ! � # ! � � / � / 2 C # ,  - $ � � � � % $  -   � � !' � � �  / � � " - - . 4 ( � � L  � $ � $ � > M > #  � " -  ! 1 5 $ � � %� ( � � 2
  l

=  $ & �  ( 1 & " � � 5 $ � 1 & $ � ! � ! 1 � � 9 ( � ! � �' � � �  / � � " - - . $  � ! � ( � � $ & " $ " - - & " � / 7 " � � � �' �  ' � � - . $ � ! � �  ! � / 2
GUIDE RODS:
  l G � ' � � - � " ! 7 � $ & " / ( � $ # � � � � " 1 2 L ( , � � � " $ �7 � $ & " A � - � �  !  � @ � # -  ! , " � � / - ( , � � � " ! $ 2
ADJUSTMENTS / LOCKING PINS /

            TIGHTENING KNOBS:
  l

H & � � E " - - ' � � � � � #  � � � 1 ! �  # 0 � � � , - � 7 � " �  �/ " % " 1 � 2
  l

H & � � E � ' � � ! 1 � � ! A ! " ' L � ! E � " ! / �  ' � � ! �#  � ' �  ' � � $ � ! � �  ! " ! / " - � 1 ! % � ! $ 2
  l

C # $ & � � ' � � ! 1 � $ � � E �  � & " � -  � $ � $ � � � 1 � / � $ . 4� � ' - " � � � $ � % % � / � " $ � - . 2
ANTI-SKID SURFACES:
  l

; � ' - " � � � # $ & � . " ' ' � " � 7  � !  � , � �  % �� - � ' ' � � . 2
WARNING INSTRUCTION LABELS:
  l

C ! � ' � � $ " ! / # " % � - � " � � 8 � .  ( � � � - # 7 � $ & " - - � " # � $ .7 " � ! � ! 1 � " ! /  $ & � � ( � � � � ! #  � % " $ �  !  !/ � � " - � 2



N O O P Q R S T U V W X P Y Z [ \ ] ^ W _ ` P O a b U V P O O c U d _ S c d O W _ S S P b O _ R U e W f X U e b W U g U Q a S P W P h i V W X c O c O W X P V c b O WW c Q P T U e X _ j P _ O O P Q R S P k W X c O W T a P U V P l e c a Q P d W m a S _ d U d O c n d c V c g _ d W S T Q U b P W c Q P ho p q r s t t u q v w x u v t y w x x s p t w p s z u { z x | p s } q ~ ~ s v � s � �� U � P j P b m c V T U e _ g l e c b P W X P _ a a b U a b c _ W P W U U S O m U R W _ c d _ O O c O W _ d g P m _ d k V U S S U � W X P _ O O P Q R S T O W P a O O P �l e P d W c _ S S T m W X P a b U g P O O � c S S W _ ` P W c Q P m R e W c O V _ c b S T P _ O T h
Assembly Tips� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � �� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �   ¡ ¢ � � � � � � � �� � � � � � � � � � � � � � � � � £ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �� � � � � � � � � � � � � � � ¤ � �¥ � � � � � � � � � � � � � � ¦ � � ¤ � � � � � � � � � � � � � � � § � � � � � � � � � �¨ � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � ©� � � � � � � � � � � �� ª « ¬ ­ « � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � £ � � � � � � �� � � � � � � ® ¯ � � � � � � � £ � � � � � § � � � � � � � � � � � � � � � � � � ° �� � � � � � � � � � � � � � � § � � � � � � � � � � ­

Do not fully tighten bolts until instructed to do so.± ² ³ ´ µ ¶ · ³ ´ ¸ ¹ º º ´ » ¼ ½ ¾ ¿ ¾ ² À º Á ² À ½ Â Ã Á ´ Ã Ä ¹ ½ ½ · À Å Ã ³ Æ ² Å º ³ ² ´ Å º À ¸ ´Ã ² ¸ ¸ ´ Ã ³ ² Ç ´ ¸ ¹ ³ Æ ² Å È É · ¾ ² À ´ Ê Ç ´ ¸ Æ ´ Å Ã ´ Ç ¸ ² ¼ ½ ´ » º ¿ · Æ ¸ º ³ ¸ ´ Ã Á ´ Ã Ä³ Á ´ ¹ º º ´ » ¼ ½ ¾ Æ Å º ³ ¸ À Ã ³ Æ ² Å º ³ ² ½ ² Ã ¹ ³ ´ ¹ Å ¾ Ç ² º º Æ ¼ ½ ´ ´ ¸ ¸ ² ¸ º » ¹ Â ´Â À ¸ Æ Å Ë ¹ º º ´ » ¼ ½ ¾ ÈÉ · ¾ ² À ¹ ¸ ´ À Å ¹ ¼ ½ ´ ³ ² Ã ² ¸ ¸ ´ Ã ³ ³ Á ´ Ç ¸ ² ¼ ½ ´ » ¿ Ã ¹ ½ ½ ³ Á ´ Â ´ ¹ ½ ´ ¸ · ¸ ² »Ì Á ² » ¾ ² À Ç À ¸ Ã Á ¹ º ´ Â ³ Á ´ » ¹ Ã Á Æ Å ´ ² ¸ Ã ¹ ½ ½ Í Î Ï Ð Ð Î Ñ Ñ Ò Î Ó Í Í Ó· ² ¸ ³ Á ´ Â ´ ¹ ½ ´ ¸ Å ´ ¹ ¸ ´ º ³ ¾ ² À È

  4

ASSEMBLY INSTRUCTIONS



KEY #    M10X65 Hex Head Bolt 

KEY #    M10X70 Hex Head Bolt 

HARDWARE ILLUSTRATION

  5



HARDWARE ILLUSTRATION

KEY #    M8X65 Hex Head Bolt 

KEY #    M10X20 Hex Head Bolt 

KEY #    M10X42 Hex Head Bolt 

  6



KEY #    M10 Nylon Lock Nut 

KEY #    φ8 Flat Washer 

KEY #   φ10 Flat Washer KEY #    M6 Acorn Capnut 

KEY #   φ8 Spring Washer 

KEY #    M10 Nut 

φ

φ
φ

HARDWARE ILLUSTRATION

  7



PART#  QTY DESCRIPTION

PART LIST

  8



PART#  QTY  DESCRIPTION

HARDWARE LIST

 13  9



PART#  QTY  DESCRIPTION

HARDWARE LIST

 

 10



1

STEP

Be careful to assemble all components

in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 4.

Some components might be pre-assembled. Nylon Lock Nuts with not screw on all the way,

they must be wrench tighten at the end of Step 4.Ô Õ Ö × Ø Ø Ù Ú Û Ü Ù Ý Û Þ ß Ý à Ù á Ô â Û × ã Ý ä Ø å Ý æ Ù Þ ß Ý à Ù á ç â è é ê æ ä Ø ë ì
Two 28 (M10x65 hex head bolt)

 Four 35 (Φ10 washer)

 Two 38 (Φ10 nylon lock nut)

 í × Û Ù ì î ï Ø × Û ð ß Ù ñ ä Ø æ Û Ý ò ò Ù ó ä Ø æ Ù ß Û Ö × Ø ô Ù õ ö Ø ó Ö Ý ð á ÷ ø â ä Ø Û × Ù Ø ó æ × ï ã Ý ä Øå Ý æ Ù Þ ß Ý à Ù á ç â Õå Õ Ö × Ø Ø Ù Ú Û Ü Ù Ý Û Þ ß Ý à Ù á Ô â Ý Ø ó Þ ò Ý Û ù ò Ý Û Ù á Ö â Û × å Ý Ú ú Þ × × Û û ê è Ù á å â è é ê æ ä Ø ë ì
Two 33 (M10x70 carriage bolt)

Two 35 (Φ10 washer)

Two 38 (Φ10 nylon lock nut)Ö Õ Ö × Ø Ø Ù Ú Û Ô Ø ë ò Ù ó ü Ù ß Û ä Ú Ý ò Þ ß Ý à Ù á ö â Û × Ü Ù Ý Û Þ ß Ý à Ù á Ô â è é ê æ ä Ø ë ì
Two 33 (M10x70 carriage bolt)

 Two 35 (Φ10 washer)

 Two 38 (Φ10 nylon lock nut)ç Õ Ô Û Û Ý Ú ý Ü Ù Ý Û ù Ý ó á ü â Û × Ü Ù Ý Û Þ ß Ý à Ù á Ô â è é ê æ ä Ø ë ì
Two 31 (M8x70 hex head bolt)

 Two 36 (Φ8 washer)

 Two 37 (Φ8 spring washer)ö Õ Ô Û Û Ý Ú ý å Ý Ú ú ù Ý ó á þ â Û × Ô Ø ë ò Ù ó ü Ù ß Û ä Ú Ý ò Þ ß Ý à Ù á ö â è é ê æ ä Ø ë ì
Two 31 (M8x70 hex head bolt)

 Two 36 (Φ8 washer)

 Two 37 (Φ8 spring washer)Þ Õ î Ø æ Ù ß Û Þ × × Û Ö Ý ð æ á ÷ ÿ â ä Ø Û × Û ý Ù Ù Ø ó æ × ï å Ý Ú ú Þ × × Û û ê è Ù á å â Õí × Û Ù ì Þ × × Û Ö Ý ð æ Ú × ê ò ó Ý ò ß Ù Ý ó é è Ù ð ß Ù ñ ä Ø æ Û Ý ò ò Ù ó

 11



 1

STEP

 12



 2

STEP

    Be careful to assemble all components

    in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 4.

Some components might be pre-assembled. Nylon lock nuts will not srew on all the way,

must be wrench tighten at the end of Step 4.� � � � � � � � � � � 	 
 � � 
 � � � � � � � � � � � � � � � � � � � � 
 � � 
 � � � � � � � � � � � �
Two 33 (M10x70 carriage bolt)

 Two 35 (Φ10 washer)

 Two 38 (Φ10 nylon lock nut)� � � � � � � � � � � � � � � � � � � 	 �  ! � � � � � � � 	 " � � � # � $ � � � % 
 � � 
 � � & � � � � � � 	 
 � � 
 � � � �� � � # � ' � � � � # � � � � � � � 
 � ( � � � � � � � � � 	 � � � � � � � � 	 � � ) � � � � � � � � � �� � � � � � � � � # � � 
 � � � � � � * � � � � 
 � � � � � * � � � � � + � � � � � � ,  � � � � � � � � � � � � � � � % 
 � � �� � � � � � � � � � � � � � �
Two 50 (M10x25 hex head bolt)

 Two 35 (Φ10 washer)+ � $ � � � � � � � $ � � � % - � � � � � � . / � � � � � � # � � 
 � � � � � � * � � � � 
 � � � � � � � 	 $ � � � % - � � � � � . . �� � � # � � 
 � � � � � � * � � � � 
 � �� � � � � � � # $ � � � � � � � * � � � . 0 � � � � � 	 $ � � � % - � � � � � . . � � � � � � � � - � � # � � � � . , � � � �� � � # � � � � � � - � � � � � � � � � . 1 � �( � � � � 2 � � � � 	 # � � � � � $ � � � � � � � * � � � . 0 � 3 � � � # � � � � � � 
 � � � �
 � � � � � � � � � � 	 " � � � # � $ � � � % 
 � � 
 � � & � � � � 
 � � � - � � � � � � � � � � � 	 - � � � � � � � � � � � � � � �
Two 33 (M10x70 carriage bolt)

 Two 35 (Φ10 washer)

 Two 38 (Φ10 nylon lock nut)� � $ � � � � � � # � � 
 � � � � � � * � � � � 
 � � � � � 	 " � � � # � $ � � � % 
 � � 
 � � & � � � � � � � � �
Two 30 (M10x20 hex head bolt)

 Two 35 (Φ10 washer)

 13



 2

STEP

 14

4 5 5 6 7 8 9 8 : ; < = > ? @ A = B ; A C 8 = : =@ D : = E = : = D 7 = 5 ; F 5 = G H 9 I



3

STEP

    Be careful to assemble all components

    in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 4.

Some components may be pre-assembled. Nylon lock nuts will not screw on all the way,

must be wrench tighten at the end of Step 4.J K L M N N O P Q R S O T T J S U V W X X M S Q Y Z [ Q M \ M X ] S ^ U O Y _ [ W T ` N a b
One 25 (M10x82 hex head bolt)

 Two 35 (Φ10 washer)

 One 11 (shaft)

 One 38 (Φ10 nylon lock nut)c K d N T O S Q L M N e O f g N h L ^ X T Y i j [ ` N Q M R S O T T J S U V W X X M S Q Y Z [ ^ T T k M l N ` N Q k O h ` ^ a S ^ U Km M Q O b g N h L ^ X T P M W n h o O X S O p ` N T Q ^ n n O hL K L M N N O P Q q O r Q c W Q Q O S r n s ] S ^ U O Y q [ ^ N h t ` a k Q c W Q Q O S r n s ] S ^ U O Y u [ Q M R S O T T J S UV W X X M S Q Y Z [ W T ` N a b
Two 25 (M10x82 hex head bolt)

 Four 35 (Φ10 washer)

 Two 11 (shaft)

 Two 38 (Φ10 nylon lock nut)v K L M N N O P Q q ^ o O n c M ^ S h Y w [ Q M R S O T T J S U V W X X M S Q Y Z [ W T ` N a b
Two 32 (M8x60 hex head bolt)

 Two 36 (Φ8 washer)

 Two 37 (Φ8 spring washer)

 
J X X n s v O P ^ n Y i J [ Q M q ^ o O n c M ^ S h Y w [ K m M Q O b v O P ^ n P M W n h o O X S O p ` N T Q ^ n n O hg K L M N N O P Q J S U R ^ h Y x [ Q M q O r Q c W Q Q O S r n s ] S ^ U O Y q [ ^ N h t ` a k Q c W Q Q O S r n s ] S ^ U O Y u [W T ` N a b
Four 31 (M8x70 hex head bolt)

 Four 36 (Φ8 washer)

 Four 37 (Φ8 spring washer)] K V n ` h O R y L V n O O e O Y z [ M N Q M q O r Q { ^ N h n O ] S ^ U O Y m [ ^ N h t ` a k Q { ^ N h n O ] S ^ U O Y R [ K_ K L M N N O P Q q O r Q { ^ N h n O ] S ^ U O Y m [ ^ N h t ` a k Q { ^ N h n O ] S ^ U O Y R [ Q M q O r Q c W Q Q O S r n s] S ^ U O Y q [ ^ N h t ` a k Q c W Q Q O S r n s ] S ^ U O Y u [ o s W T ` N a b
Two 26 (M10x75 hex head bolt)

 Four 35 (Φ10 washer)

 Two 34 (nylon washers)

 Two 38 (Φ10 nylon lock nut)

 15



 3

STEP

 16

| } ~ � � � � � � � � � � � � � � � � � ~ � � � � � } � � �� � � � � � � � } � � } � ~ } � � � � � ~ ~ � � � � � � ~� � � � � � } � ~ � � � � � � � � ~ � } � � } � �



4

STEP

    Be careful to assemble all components

    in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 4.

Some components may be pre-assembled. Nylon lock nuts with not screw on all the way,

they must be wrench tightened at the end of this step.� � � � � � � � � � � � � �   � ¡ ¢   � ¡ ¢ � £ ¤ ¥ � � ¦ � ¡ �   � ¡ ¢ � £ � ¥ § ¨ © � ª «
Two 33 (M10x70 carriage bolt)

 Two 35 (Φ10 washer)

 Two 38 (Φ10 nylon lock nut)¬ � ­ � ¨ � � � ® � ª ¯ ° � � � ¨ © � � £ ± ¥ © � � � � � � � �   � ¡ ¢   � ¡ ¢ � £ ¤ ¥ ¡ � ² ¨ � � § � � § ¨ © � ª «
One 25 (M10x82 hex head bolt)

 Two 35 (Φ10 washer)

 One 11 (shaft)

 One 38 (Φ10 nylon lock nut)� � ¦ ³ © ² �   � ¡ ¢ ´ ¡ ² £ µ ¥ ¶ � ¬ ¦ · ¡ ¨ ¸ � � £ ¹ ¹ ¥ ¶   � ¡ ¢ ¤ � ³ ³ � � ¯ � ² � ¡ � £ µ º ¥ � � � �   � ¡ ¢¤ � ³ ³ � � ¬ ¡ � £ ¦ ¥ �» � � � � � � � � ¬ � � � � ¢   � ¡ ¢ � £ � ¥ � � ® � ª ¯ ° � � � ¨ © � � £ ± ¥ § ¨ © � ª «
One 27 (M10x70 hex head bolt)

 Two 35 (Φ10 washer)

 One 38 (Φ10 nylon lock nut)¯ � ¦ ³ © ² � � ¡ ² ¨   � ¡ ¢ ´ ¡ ² £ µ ¥ ¶ � ¬ ¦ · ¡ ¨ ¸ � � £ ¹ ¹ ¥ ¶   � ¡ ¢ ¤ � ³ ³ � � ¯ � ² � ¡ � £ µ º ¥ � � � �¬ � � � � ¢   � ¡ ¢ � £ � ¥ � ­ � ¨ � � � ¤ � § � ² ¯ � ² � ¡ � £ µ ¼ ¥ © � � � ® � ª ¯ ° � � � ¨ © � � £ ± ¥ �
Note: 

· ¸ � � ½ � § ¡ � � ² � � � © � ¨ � ¡ ³ ³ © � ª � ¸ � � § ³ ³ � ½ ¨ ¡ � ² � ¡ ¾ ³ � ¨ © � � ¸ � § � � � ¢ © � ª ¦ � � � ¨ ½ � §� ¡ � ¡ � � ¡ � ¸ � ¸ � ® ¡ � ¬ ¡ � � � � ¸ �
Top Cable (6)

§ ¨ © � ª ¡
Snap Link (9)

¡ � ² � ¸ � ¤ � ¿ ¬ ¡ � � �� ¸ �
Bottom Cable (5)

§ ¨ © � ª � ¸ �
Chain (10)

¡ � ² � ¿ �
Snap Links (9)

�

 1 7 17



 4

STEP

 18



 5

STEP

À Á Â Ã Ä Å Æ Ç È É Ê Æ Ë Ì Í Î Å È Ï Å Ð Ñ Ò È Å Ë À Ó Í È Î Î Ô Ã Õ Ñ ÁÖ × Ø Ù Ú Ø Ô Æ É È Ê Ê Æ Ñ Û Ã Ü Å Ô Æ Ý È É Ê Æ Ð Î Ê Ã Ý È Å Æ Û È Å Å Ô Æ Î Å È Ï Å Ð Ñ Ò Þ Ã Ð Ñ Å ÁØ Ô Æ Å Ô Ï Æ È Û Æ Û Æ Ñ Û Ã Ü Å Ô Æ Ý È É Ê Æ Õ Ð Ê Ê È Å Å È Ý Ô Å Ã Ø Ã Þ ß Ê È Å Æ Ë à à Í Áá Á â Ñ Î Å È Ê Ê ß Ä Ê Ê Æ ã Ë À Ó Í Ä Ñ Û Æ Ï Ç È É Ê Æ Ë Ì Í È Ñ Û Î Æ Ý Ä Ï Æ Ä Î Ð Ñ Ò Ú
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One 38 (M10 nylon lock nut)Ç Á â Ñ Î Æ Ï Å Ç È É Ê Æ Ë Ì Í Ð Ñ Å Ã Å Ô Æ Ü Ï È ä Æ Ô Ã Ê Æ Ð Ñ Ø Ã Þ å Ï È ä Æ Ë æ Í È Î Î Ô Ã Õ Ñ Á ç Æ Å Ç È É Ê Æ Ë Ì Í Ô È Ñ Ò Áè Á â Ñ Î Å È Ê Ê ß Ä Ê Ê Æ ã Ë À é Í Ä Ñ Û Æ Ï Ç È É Ê Æ Ë Ì Í È Ñ Û Î Æ Ý Ä Ï Æ Ä Î Ð Ñ Ò Ú
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One 38 (M10 nylon lock nut)Ù Á â Ñ Î Å È Ê Ê ß Ä Ê Ê Æ ã Ë À ê Í Ð Ñ Å Ã ß Ä Ê Ê Æ ã ß Ê È Å Æ Ë ë Í Ä Î Ð Ñ Ò Ú
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One 38 (M10 nylon lock nut)å Á Â Ã Ä Å Æ Å Ô Æ Ô È Ñ Ò Ð Ñ Ò Ç È É Ê Æ Ë Ì Í È Ï Ã Ä Ñ Û ß Ä Ê Ê Æ ã Ë À ê Í È Ñ Û É È Ý ì Ä Þ Å Ã Õ È Ï Û Î Ø Ã Þ å Ï È ä Æ Ë æ Í Áæ Á â Ñ Î Æ Ï Å Ç È É Ê Æ Ë Ì Í Å Ô Ï Ã Ä Ò Ô Å Ô Æ Ü Ï È ä Æ Ô Ã Ê Æ Ð Ñ Ø Ã Þ å Ï È ä Æ Ë æ Í È Î Î Ô Ã Õ Ñ Áí Á Â Ã Ä Å Æ Ç È É Ê Æ Ë Ì Í Å Ã Õ È Ï Û Î Å Ô Æ Ü Ï È ä Æ Ô Ã Ê Æ Ð Ñ Ø Ã Þ î Æ Ð Ò Ô Å ï Å È Ý ì å Ï È ä Æ Ë í Í È Ñ Û Ê Æ Å Ô È Ñ Ò Áâ Á â Ñ Î Å È Ê Ê ß Ä Ê Ê Æ ã Î Ë À à Í È Ñ Û Ë À ð Í Ä Ñ Û Æ Ï Ç È É Ê Æ Ë Ì Í È Î Î Ô Ã Õ Ñ Ä Î Ð Ñ Ò Ú
 Two 29 (M10x42 hex head bolt)

 Four 35 (M10 washer)

 Two 38 (M10 nylon lock nut)ñ Á Ø Æ Ï ä Ð Ñ È Å Æ Ç È É Ê Æ Ë Ì Í È Å Ø Ã Þ ß Ê È Å Æ Ë à à Í Ä Î Ð Ñ Ò Ú ß Ê Æ È Î Æ Ê Ã Ã ì È Å Å Ô Æ Ñ Ã Å Æ Å Ã Å Ô Æ Ï Ð Ò Ô Å Ü Ã Ï Å Ô Ð Î Î Å Æ Þ
 One 48 (M12 fl at washer)

 One 6A (M12 nut)

    Be careful to assemble all components

    in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 7.

Some components may be pre-assembled. Nylon lock nuts with not screw on all the way,

they must be wrench tightened at the end of Step 7.

 19 19



 5

STEP

Start Here

End Here

 20

ò ó ô õ ö ô ÷ ø ö ù õ ó ó ù ú ô ó õ û ü ô û ý þ û ÷ ø üÿ õ ö ú ô û ü ÷ � ô ø � ô ù � ô ô ø ù ú ô � � �� ó õ ù ÿ õ ö ú ô û õ ø � ù ú ô � � � � 	 ù 




6

STEP

� � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ! " " � � � � # � �$ % & ' ( � � � � � � � � ) � � � * � + � � � � + � � � � � � � � � ) � � � � �, � - � ! � � � � � � � � � � � � � ! � � � ! � � � * � , . � � � � � � + ! � � ! � / � 0 (
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One J (stop plate)

 One 38 (M10 nylon lock nut)� � 1 � � � � � � � � � � ) � � 0 �2 � 3 � � � � � � � ! � � � * � , 4 � � � � � ! � � � * � , � � � � � � 0 � � � 5 � � � / + � � 6 � � � � � ' � ! � / � 0 (
 One 24 (M10x115 hex head bolt)

Two 35 (M10 washer)

One 38 (M10 nylon lock nut)' � - � ! � � � � � � � � � � � � � ! � � � ! � � � * � , 4 � � ) � � � � 7 � � � � � � � ! � � � ! � � � * � , 8 � �6 � 9 ) / � � ) � � � / � 0 � � � � � � � � � � � ! � � � ! � � � * � , 8 � : / � � � � � � � ! � � � * � , 8 � � � 2 � ! � � � � ! � � � *6 � � � � � ; � ! � / � 0 (
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One 38 (M10 nylon lock nut)< � - � ! � � � � � � � � � � ! " � ) � � � � � ! � � � ! � � � * � , � � � � � ) � 7 � �
 � 9 ) / � � ) � � � / � 0 � � � � � � � � � � � ! � � � ! � � � * � , = � : / � � � � � � � ! � � � * � , = � � � � � � � � � � � ! " " � � � � # � ! � / � 0 (
 One 29 (M10x42 hex head bolt)

 Two 35 (M10 washer)

 One J (stop plate)

 One 38 (M10 nylon lock nut)

    Be careful to assemble all components

    in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 7.

Some components may be pre-assembled. Nylon lock nuts with not screw on all the way,

they must be wrench tightened at the end of Step 7.

 21



6

STEP

Start Here

End Here

 22



7

STEP

> ? @ A B C D E F G H D I J K C L M A B N L O D N P Q C D R S T A R I U K ?V W U P X U L D G F H H D R Y A Z C L D [ F G H D T S H A [ F C D Y F C C L D S C F M C T R N \ A T R C ?] ? ^ R S C F H H _ B H H D ` I E a K A b D M E F G H D I J K F R Y S D [ B M D B S T R N X
 One 29 (M10x42 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon lock nut)E ? ^ R S D M C E F G H D I J K C L M A B N L c D F C d M F e D I > K F S S L A f R ?g ? ^ R S C F H H _ B H H D ` I E h K A b D M E F G H D I J K F R Y S D [ B M D B S T R N X
 One 27 (M10x70 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon nut)
 Two 8 (collar steel pivot)P ? @ A B C D E F G H D I J K C A f F M Y S ] F [ i d A A C U B G D I ] K C L D R B \ C L M A B N L C L D L A H D A R c D F Cd M F e D I > K ? O D C E F G H D I J K L F R N ?d ? ^ R S C F H H _ B H H D ` I E j K A b D M E F G H D I J K C L D R S D [ B M D B S T R N X
 One 29 (M10x42 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon lock nut)k ? @ A B C D E F G H D I J K B \ F R Y F M A B R Y _ B H H D ` I E l K C L D R G F [ i Y A f R ?m ? n L T H D L A H Y T R N E F G H D I J K S D [ B M D _ B H H D ` I E l K B S T R N X
 One 29 (M10x42 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon lock nut)^ ? E A R R D [ C _ B H H D ` m A H Y D M I > > K C A c C D D H E L F T R I a o K F R Y S D [ B M D B S T R N X
 One 40 (M6 acorn cap nut)p ? > C C F [ L c C D D H E L F T R I a o K C A c D F C d M F e D I > K B S T R N m A A i I q K ?r ? @ A B C D E F G H D I J K Y A f R s F M A B R Y F R Y B \ Z M A e I > > K f L T H D T R S C F H H T R N _ B H H D ` I E J K B S T R N X
 One 29 (M10x42 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon lock nut)O ? @ A B C D E F G H D I J K B \ s F M A B R Y F R Y Y A f R Z M A e g A B G H D _ B H H D ` d M F e D I t K f L T H DT R S C F H H T R N _ B H H D ` I E u K B S T R N X
 One 29 (M10x42 hex head bolt)
 Two 35 (M10 washer)
 One 38 (M10 nylon lock nut)v ? E A R R D [ C E F G H D I J K C A c D F C d M F e D I > K B S T R N c R F \ O T R i I q K ?V ? U T N L C D R F H H M D e F T R T R N H A A S D G A H C S F R Y F \ \ H ` G A H C [ F \ S F S S L A f R T R C L D g D C F T H w T D f ?

Be careful to assemble all components

in the sequence they are presented.

NOTE:

Finger tighten all hardware in this step. Do Not wrench tighten until end of Step 7.

Some components may be pre-assembled. Nylon lock nuts with not screw on all the way,

they must be wrench tightened at the end of Step 7.

 23



7

STEP

x y z { | } ~ | y �
Start Here

End Here

 24



 25

NOTES



EXPLODED VIEW DIAGRAM

BFMG20B

 26



cc
              Body-Solid machines maintain several patented and patent pending features and designs. All rights reserved on all design patents and utility patents.

BFMG20B

S/N # - - - -

please write your serial number in the boxes below

 27




